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The following sample(s) was/were submitted and identified by/on behalf of the applicant as :

Sample Description : J-DUCT 7-1 PVC BRAIDED HOSE

Sample Material = PVC

Sample Receiving Date : 2011/04/22

Testing Period : 2011/04/22 TO 2011/05/02

Test Requested : As specified by client, with reference to U.S. Food and Drug Administration (FDA) 21

CFR 175.300 (Condition of use E).

Test Result(s) : Please refer to next page(s).

Chemical Laboratory — Taipei
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Test Result(s)

PART NAME No.1 :  CLEAR BRAIDED HOSE
1

Test Item (s) Unit Method MDL R:j ‘:t Limit
Chloroform-soluble extractives mg/in? |With reference to CFR Title 21, Pt 175.300 - 0.3 18
(D.l.-Water, 120°F, 24 hours) ; condition E.
Chloroform-soluble extractives mg/in? |With reference to CFR Title 21, Pt 175.300 - 0.3 18
(8% Alcohol, 120°F, 24 hours) condition E.
Note :

1. 0.1wt% = 1000ppm ; mg/kg = ppm
2. MDL = Method Detection Limit
3. "-" = Not Regulated
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* The tested sample / part is marked by an arrow if it's shown on the photo. *

** End of Report **
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